




2016 ANNUAL REPORT  

  i 
 

Table of Contents 

ABBREVIATIONS .................................................................................................................................................... x 

GLOSSARY ........................................................................................................................................................... xiii 

EXECUTIVE SUMMARY ....................................................................................................................... XV 

1.0 INTRODUCTION ........................................................................................................................ 1.1 

1.1 PURPOSE AND SCOPE .............................................................................................................................. 1.1 
[...]
member of the Peace River/Manasota Regional Water Supply Authority (PRMRWSA). The water supply 

for the central and western part of the County is purchased from the PRMRWSA. The PRMRWSA 



2016 ANNUAL REPORT  

EXECUTIVE SUMMARY  

March 30, 2017  

xvi   

operates a surface water (Peace River) treatment plant under its own water use permit. Water produced at 

the Charlotte County Utilities Department-owned Burnt Store Reverse Osmosis (BSRO) Water Treatment 

Plant (WTP) is distributed to the extreme southern area of the County. Charlotte County Utilities 

Department purchased/produced an average of 11.0 million gallons per day (mgd) of water in FY 2016.  

For fiscal year 2016, the total unaccounted for water loss for the PRMRWSA supplied system was 7.90% 

and for the Burnt Store system was 11.22%. Because the loss is over 10% for the Burnt Store system, a 

water audit must be conducted, including a plan to mitigate the high loss.  Charlotte County Utilities 

Department, in concert with the Southwest Florida Water Management District (SWFWMD), has been 

conducting a leak detection survey in the Burnt Store distribution system for three years. No significant 

leaks have been found.  

The 2016 Water Quality Reports confirm that the water delivered by both Charlotte County Utilities 

Department water distribution systems meets or exceeds regulatory quality requirements.   

PRMRWSA Supplied Water Service Area  

At the end of the FY 2016, the Central/West County distribution system consisted of 1,288 miles of water 

main, approximately 4,060 fire hydrants, four (4) booster pumping stations with ground storage tanks, 

two (2) major interconnects and three (3) emergency interconnects with neighboring water utilities.  The 

current total ground storage tank capacity for this system is 10 million gallons (MG). The PRMRWSA also 

has an additional 12 MG of storage capacity available to all Authority members for emergency fire flow or 

for general distribution during temporary loss of treatment at the PRMRWSA treatment plant.  

For the PRMRWSA-supplied system during FY 2016, 28,452 meters were replaced, nine (9) hydrants 

were added, no hydrants were replaced, 360 hydrants had maintenance performed (including exercising, 

flow testing, and painting), 61 line breaks were repaired, 3 valves over 3-inches were replaced, and 817 

valves were exercised. Charlotte County Utilities Department also maintains one (1) remote chlorine 

injector and chlorine injection points at each of the four (4) booster pumping stations. Recommendations 

for the PRMRWSA supplied system include continuing to replace water meters (the fixed base meter 

project) and continuing to maintain and/or upgrade the booster pumping stations and ground storage 

tanks as necessary.  

Burnt Store RO Water Treatment Plant Supply 

For the Burnt Store service area, the most recent Water Use Permit (WUP) (Permit No. 3522) was issued 

by Southwest Florida Water Management District (SWFWMD) on September 25, 2013 and expires in 

2033.  The total permitted withdrawal rate is 3.172 mgd Annual Average Daily Flow (AADF).  Currently, 

there are six (6) production wells in service and one well currently not in service (seven (7) total wells).  

The current permitted capacity for the BSRO Water Treatment Plant is 3.61 mgd.  The disposal of the 

concentrated treatment waste (brine) is by pumping into either of two deep injection wells that are 

located on the facility site.  The combined capacity of the two injection wells is 3.44 mgd. 

At the end of FY 2016, the Burnt Store distribution system consisted of 64 miles of water main and 

approximately 400 fire hydrants. There is a total ground storage tank capacity of 1.5 MG at the BSRO 

Water Treatment Plant. The water meters in the Burnt Store Service Area had been upgraded to fixed 



2016 ANNUAL REPORT  

EXECUTIVE SUMMARY  

March 30, 2017 

  xvii 

base, remote reading meters previously.  Recommendations for the Burnt Store system include replacing 

old “class” PVC pipe with new C-900 PVC pipe and continuing to identify sources of unaccounted water 

loss throughout the system.  

4. Wastewater Collection 

The Charlotte County Utilities Department wastewater service area is served by four (4) collection systems 

and treatment plants.  The total collection systems consist of 378 miles of gravity sewer, 290 miles of low 

pressure sewers (LPS), 261 miles of force main, 304 lift stations and 9,514 manholes.  Charlotte County 

Utilities Department also owns two (2) 6,000-gallon and three (3) 4,000-gallon tank trucks which are 

available to haul wastewater from lift stations during emergency situations. During FY 2016, all lift 

stations were maintained in working order.   

Recommendations for the Charlotte County Utilities Department wastewater collection system include 

continuing to rehabilitate lift stations, continuing to use the system computer models to assess the need 

for upgrades, continuing to televise and repair gravity sewers and manholes, and installing odor control 

systems at lift stations that are significantly impacted by sewer gases. 

5. Backflow Prevention and Laboratory Water Analyses Services 

The East Port Laboratory conducts most of the water quality testing for each of the County’s facilities.  

During FY 2016, the laboratory received a total of 8,084 samples and performed 26,952 analyses.  

Under the Backflow and Cross Connection Prevention Program, the County tested 14 hydrant meters, 

conducted 3,144 cross-connection inspections, performed 223 backflow tests, and corrected 3 potential 

cross-connections.  

6. Wastewater Treatment Facilities    

Each of the County’s four (4) water reclamation facilities (WRF) and one (1) landfill leachate treatment 

facility operated by Charlotte County Utilities Department met the required permit effluent limits. The 

following is a brief update on each of the wastewater treatment facilities: 

 East Port WRF – The annual average daily flow (AADF) in FY 2016 was 4.825 mgd. Based on the 

highest three-month average daily flow (TMADF), the East Port WRF was operating at 98% of the 6.0 

mgd permitted capacity.  A phased construction to replace and/or upgrade equipment and expand 

from 6 mgd to 9 mgd was started in 2013.  The current total wet weather effluent storage capacity is 

141 MG, including two (2) storage ponds (45 MG and 95 MG) and two (2) 0.5 MG reclaimed water 

storage tanks.  As part of the plant upgrade and expansion, the 95 MG pond will be converted to a 

reclaimed water reservoir.  The East Port WRF contains two deep injection wells that are permitted to 

receive 9.6 mgd of treated wastewater.   East Port WRF accepted 8,841,895 gallons of septic waste 

from 44 permitted haulers during FY 2016. The restaurant grease interceptor inspection program 

conducted 1,083 inspections and issued five (5) Notice of Violations for noncompliance. Grease trap 

waste is recycled by Affordable Biofeedstock, Inc., which is located on the East Port WRF property. 

Recommendations for the East Port WRF include upgrade and capacity improvements.  These 



2016 ANNUAL REPORT  

EXECUTIVE SUMMARY  

March 30, 2017  

xviii   

recommendations should be accomplished when all of the phased plant upgrade and expansion is 

completed.  

 

 West Port WRF – The AADF in FY 2016 was 0.657 mgd. Based on the highest TMADF, the West 

Port WRF was operating at 64% of the 1.2 mgd permitted capacity.  The current total wet weather 

effluent storage capacity is 20 MG via two (2) on-site storage ponds.  The West Port WRF includes 

one (1) deep injection well that is permitted for 4.75 mgd.  It is used for disposal of excess treated 

water produced by the West Port WRF and the Rotonda WRF.  An inline reclaimed booster station 

was installed in FY 2015 on the Rotonda/West Port inter-connected reclaimed transmission mains to 

improve pumping efficiencies and transfer of excess treated water at the Rotonda WRF to the deep 

injection well at the West Port WRF. Recommendations for the West Port WRF include rehabilitation 

of sedimentation equipment, replacing filter fabric on one effluent filter, and installation of new 

chlorination feed equipment. 

 

 Rotonda WRF – The AADF in FY 2016 was 1.071 mgd. Based on the highest TMADF, the Rotonda 

WRF was operating at 66% of its 2 mgd permitted capacity.  The current total wet weather effluent 

storage capacity is 13.08 MG via an on-site 2.64 MG reuse pond, an on-site 3 MG ground storage 

tank, and an offsite 7.44 MG reuse pond at the Palms golf course. An inline reclaimed water booster 

station benefits Rotonda WRF as well as the West Port WRF.  Alternate effluent disposal is offsite by 

deep well injection at the West Port WRF. Recommendations for the Rotonda WRF include various 

painting/re-coating recommendations throughout the plant, installation of additional membrane 

filter cassettes when flows warrant, and replace a reclaimed water transmission pipe to a golf course.   

 

 Burnt Store WRF – The AADF in FY 2016 was 0.339 mgd. Based on the highest TMADF, the Burnt 

Store WRF was operating at 86% of the 0.5 mgd permitted capacity.  There is no significant wet 

weather storage capacity at this facility. The on-site percolation ponds have a total capacity of 0.25 

mgd.  Two deep injection wells with a combined capacity of 3.44 mgd, that are located on the site, are 

available for disposal of treated wastewater.   Recommendations for the Burnt Store WRF include the 

installation of a mechanical screen and grit removal system in the headworks, removing the grit from 

the equalization tank, installation of two filter disks in the effluent filter, increase flow capacity from 

the chlorine contact chamber to the deepwell pumping station, and installation of a flow meter on the 

discharge line from the reclaimed water pumps.  Plant replacement and site location alternatives are 

being pursued as well as upgrades to serve an increase in population within the service area.  The 

required increase in capacity will result in a significant capital investment.  

 

 Zemel Road Landfill Leachate Treatment Facility (Owned by Charlotte County Public Works 

and operated by Charlotte County Utilities Department) – The AADF in FY 2016 was 0.069 mgd. 

Based on the highest TMADF, the Leachate Treatment Facility is operating at 58% of the 0.15 mgd 

permitted capacity.  An influent storage tank provides a buffer during peak flows.  Disposal of the 

treated wastewater is in a deep injection well located at the facility site with a permitted capacity of 

o.461 mgd.  Recommendations for this facility include refurbishing the sand filter utilizing a polyurea 

(rubberized) paint that has an excellent record of protection of the aeration tanks at the Leachate 

Treatment Facility.  A portable generator connection should be installed to operate the facility in case 



2016 ANNUAL REPORT  

EXECUTIVE SUMMARY  

March 30, 2017 

  xix 

of a prolonged public power outage.   

 

7. Reclaimed Water Distribution System 

Charlotte County Utilities Department has adopted a posture to encourage more beneficial use of 

reclaimed water that is produced, in abundance, by all four (4) water reclamation facilities. Effective May 

1, 2016, reclaimed water use rates were reduced to a base charge of $2.50 per month and volume changes 

of $0.10 to $0.36 per thousand gallons based on the monthly volume consumed. 

Phase 2 of the reclaimed expansion project, completed in 2014, connected the Central and West County 

reclaimed water systems.  This project included two (2) miles of 16-inch pipe, additional storage capacity, 

and a booster pumping station along the interconnect between the Rotonda and West Port WRFs. 

Phase 3 of the reclaimed expansion project was begun in FY2016 with the construction of a transmission 

main from the West Port WRF to the Rotonda East Reclaimed Booster Pumping Station. The Phase 5 

expansion project, currently in progress, includes conversion of a 95 million gallon reject storage pond at 

the East Port WRF to reclaimed water storage and increased pumping capacity at the East Port WRF.  

Recommendations to the Central/West County system include adding reclaimed water customers and 

completion of the storage pond at the East Port WRF.  FDEP granted a Master Reclaimed Water Permit 

for the Central/Western County reclaimed system.  A comprehensive operating protocol, for the combined 

system, was developed by Department staff.  

Preparation of a Master Reclaimed Water Permit for the South County reclaimed water system was begun 

at the end of FY 2016.  A Burnt Store WRF permit modification is anticipated in March 2017 that 

acknowledges a General Reuse Service Area with a limited capacity of 0.5 mgd. 

Recommendations to the Burnt Store (South County) system include preparing a hydraulic model to 

predict the impact of future demand and determining the feasibility of creating reclaimed water storage at 

the Burnt Store WRF. 

8. Capital Improvements 

 

The total amended FY 2016 capital improvement budget for the water system was $8,208,000 and the 

total amount spent was $7,591,053.  For the wastewater system, the total amended FY 2016 capital 

improvement budget was $ 15,325,000 and the total amount spent was $23,558,685.  For the reclaimed 

water system, the total amended FY 2016 capital improvement budget was $3,950,000 and the total 

amount spent was $184,597. Details of the capital budget and expenditures are contained in Section 7 of 

this report. 

 

Charlotte County Utilities Department’s new line extension program began in FY 2016. It is designed to 

serve new customers with water and sewer services. Line extension constructed by CCUD are available to 

properties within 500 feet of an existing utility main. Longer extensions may be considered if the 

requesting person is willing to pay the cost of the additional length of the water or sewer main. 

 



2016 ANNUAL REPORT  

EXECUTIVE SUMMARY  

March 30, 2017  

xx   

9. Consolidated Recommendations 

 

Detailed recommendations for each of Charlotte County Utilities Department’s water, wastewater, and 

reclaimed water distribution systems are consolidated in Section 8 of this report. 

 



2016 ANNUAL REPORT  

INTRODUCTION  

March 30, 2017 

 1.1 

1.0 INTRODUCTION  

1.1 PURPOSE AND SCOPE 

Charlotte County Utilities Department’s interest in preparing an Annual Report is derived from the need 

to inform the public as to the status of its utility and to fulfill the requirements of Revenue Bonds issued to 

Charlotte County. The bonds require the County to retain the services of a registered engineer to ensure 

the quality of the Utility’s operation. The bond covenant states: 

“The Issuer shall at all times employ Consulting Engineers, whose duties shall be to make any certificates 

and perform any other acts required or permitted of the Consulting Engineer under this Resolution, and 

also to review the construction and operation of the System at least once a year, and, not more than 120 

days prior to the end of each Fiscal Year, to submit to the Issuer a report with recommendations as to the 

proper maintenance, repair and operation of the System during the ensuing Fiscal Year, including 

recommendations for expansion and additions to the System to meet anticipated service demands, and an 

estimate of the amount of money necessary for such purposes. Copies of such reports, recommendations 

and estimates made as here in above provided shall be filed with the issuer for the inspection by 

bondholders, if such inspection is required.” 

Principal balance for bonds issued to Charlotte County (Utilities) is as follows: 

Current Bond     Original Issuance     Current Debt   Comments  

     Issues 

2006 Bond Original Acquisition - 1991     $   2,530,000  Add. Acquisition from GDU 
[...]
Charlotte County Utilities Department’s Backflow and Reclaimed Services are responsible for the 
following: 
 

 Reclaimed Water Distribution System Monitoring 

 Backflow and Cross-Connection Prevention  

 RECLAIMED WATER PROGRAM 

Backflow and Reclaimed Services staff is involved in documentation, inspection, and minor repairs of the 

reclaimed water distribution system. The reclaimed water distribution system is inspected daily to ensure 

that FDEP requirements are being met.  Monthly inspections highlight the distribution equipment that 

may need repair, calibration, or replacement. An important element of the program is that reclaimed 

water sites are inspected yearly for possible cross-connections.  Backflow and Reclaimed Services staff 

coordinates with reclaimed water customers to keep them updated on the reclaimed water supply, inform 

them of operational problems, and provide information and guidance regarding FDEP and SWFWMD 

rules and regulations.  



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017 

 5.7 

 BACKFLOW AND CROSS CONNECTION PREVENTION PROGRAM 

The Backflow and Cross-Connection Prevention program utilizes two (2) types of surveys – basic backflow 

equipment and cross-connection to track water use. The basic backflow equipment survey is used to verify 

the site information of each water user.  The cross-connection survey provides information on possible 

cross-connections and health hazard levels.  The information in the surveys is used to provide the 

customer with an explanation of the backflow prevention that is required.  A database has been created 

that includes information on each water user, the backflow prevention measures in place at the site, 

backflow testing requirements, and communication with the customer.  This information satisfies the 

FDEP requirements for implementation of a backflow and cross-connection control program.  Charlotte 

County Utilities Department’s Cross-Connection Control Manual provides the structure by which the 

program can be administered and a vehicle for changes as needed in the future. The program includes 

testing and repair of backflow devices at County-owned facilities.  This part of the program will increase 

as the database of backflow information increases. 
 
FY 2016 Program Statistics: 
 

 Hydrant Meters Repaired/Tested: 14 

 Cross-Connection Inspected: 3,144 

 Charlotte County Backflow Tests: 223 

 Potential Cross-Connections Corrected: 3 

 Commercial Sites Entered into Database: 33   

5.4 WASTEWATER RESIDUALS TRANSPORT, 

PROCESSING AND DISPOSAL 

At the East Port WRF, wastewater residuals or waste 

activated sludge (sludge) from the secondary 

clarifiers from all Utility Department facilities is 

discharged into a 2.05 MG aerated sludge holding 

tank.  The aerated sludge holding tank is not operated as an aerobic digester, since the required 38 

percent volatile solids reduction is not practical for an activated sludge process with an aeration solids 

retention time (SRT) greater than 15 days.   

 

Sludge from all other Charlotte County Utilities Department water reclamation facilities is trucked to the 

East Port WRF as liquid sludge (1.5 percent dry solids) and pumped into the aerated sludge holding tank 

using a sludge transfer pump station at ground level.  The Utilities Department provides its own sludge 

transport operation utilizing two (2) tankers. 
 

Sludge is dewatered at two, 2-meter wide belt filter presses located near the aerated sludge holding tank.  

The dried sludge is hauled to a private compost facility that is located at the Charlotte County Landfill.  

The sludge is mixed with yard organic waste and composted to a Class A stabilized compost.  The compost 

is used for sandy soil enhancement and landfill final cover material.   



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017  

5.8   

 

5.5 EAST PORT WRF AND RECLAIMED WATER SYSTEM 

The East Port WRF is owned and operated by Charlotte County 

and has a permitted capacity of 6.0 mgd AADF. The facility is 

located on Loveland Boulevard in Port Charlotte on 

approximately 700 acres. It was acquired as part of the General 

Development Utilities purchase in 1991 and was upgraded and 

expanded in 1996.  

 

The East Port WRF is an activated sludge wastewater treatment 

facility using the anoxic Modified Ludzack-Ettinger (MLE) 

process. It produces filtered reclaimed water for reuse on 

restricted irrigation sites, as well as public access irrigation sites. 

The restricted irrigation system consists of 315 acres onsite using 

slow-rate irrigation (R-002 Spray Fields). Two (2) onsite Class I deep injection wells provide disposal 

during wet weather, as well as alternate effluent disposal for the plant.  

 

Fifty-one (51) acres have been set aside as an official conservation easement, and the remaining land is 

mainly woodlands. The site is home to more than 20 varieties of birds, including great egrets, osprey and 

Carolina wrens. Many other wildlife species make East Port their home. Gopher tortoises, scrub jays, 

bobcats, armadillos, cottontails and alligators are among the inhabitants. 

 

 REGULATORY CONSIDERATIONS 

Permit Schedule: 

 Plant Operating Permit Expiration Date:  September 6, 2017 

 IW-1 Permit Expiration Date: August 18, 2021 

 IW-2 Permit Expiration Date: April 12, 2020. 

 WASTEWATER CHARACTERISTICS 

Table 5-1 summarizes the wastewater characteristics of the East Port WRF Influent.  For FY 2016, the 

annual average for CBOD5 was 127 mg/L and TSS was 121 mg/L.  The highest monthly average CBOD5 

occurred in December 2015, which showed a CBOD5 of 169 mg/L.  The highest monthly average for a TSS 

of 162 mg/L occurred in February 2016.  

 

 

  



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017 

 5.9 

Table 5-1 East Port WRF Influent Water Quality 
FY  2016 

Month 

CBOD TSS 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Oct-15 114 133 93 217 

Nov-15 132 131 82 209 

Dec-15 169 131 137 207 

Jan-16 148 127 101 200 

Feb-16 158 121 162 153 

Mar-16 152 121 154 146 

Apr-16 159 124 133 138 

May-16 138 127 107 129 

Jun-16 93 128 103 123 

Jul-16 115 131 156 122 

Aug-16 74 130 122 121 

Sep-16 75 127 101 121 

 

 DIURNAL STORAGE 

There is no diurnal storage for influent flow at the East Port WRF. 

 CAPACITY 

A renewed wastewater permit for the East Port WRF was issued by FDEP during FY 2013. This permit 

authorizes operation of the WRF through September 6, 2017 and also authorizes a planned expansion 

from 6.0 mgd to 9.0 mgd. The time of the complete expansion will be determined by Charlotte County 

Utilities Department based on projected service area growth. In the interim, the existing pretreatment 

(headworks) process was expanded during FY 2010 via the addition of a parallel treatment train.  

Charlotte County Utilities Department bid the first stage of improvements outlined in the permit renewal 

from 6.0 mgd to 9.0 mgd.  Along with the improvements to increase capacity, the plant will receive an 

overhaul of its electrical control systems and rehabilitation of key plant components.  Expanded Stage 1 

improvements were completed in FY 2015.  

The following improvements and/or additional components for Stage 1 of the permitted improvements 

included: 

 A new 11.5 mgd mechanical bar screen to replace the original screen. 

 A duplicate grit washer. 

 Upgraded plant electrical distribution. 



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017  

5.10   

 New automatic transfer switch. 

 New MCC components for the east side of the plant. 

 New internal recycle pumps. 

 New return activated sludge pumps. 

 New grit pumps. 

 Removed grit from anoxic treatment basins. 

 New aerobic digester. 

 New liquid sludge discharge station. 

 New blowers for new digester. 

 Major overhaul of both sand filters. 

 New aerators for aerobic zone. 

 New gates for anoxic zone. 

 Replaced two (2) 2,500 gallon sodium hypochlorite tanks with one (1) 5,000 gallon tank. 

The remainder of the permitted improvements that are scheduled for future construction include: 

 A new splitter box to separate flows to the anoxic/aerobic treatment trains. 

 Additional biological treatment train consisting of an oxidation ditch with a 0.80 MG anoxic zone and 

1.90 MG aeration zone. 

 New larger splitter box for the clarifiers. 

 One 140-foot diameter clarifier. 

 Two (2) new 0.27 MG chlorine contact basins. 

 Change the 95 MG storage pond into a public access reclaimed water storage pond. 

 Double the stand-by power capacity. 

 Modify yard piping, pumping stations, etc.  

 Construct a new high service reclaimed water pumping station for the converted 95 MG reclaimed 

water storage pond. 

 Convert the old digester to a flow equalization holding tank. 

Table 5-2 summarizes the flows received at the East Port WRF.  For FY 2016, the AADF was 4.825 mgd 

with a maximum monthly average of 6.953 mgd in September 2016.  

While the plant is currently operating close to its current rated capacity of 6.0 mgd, ongoing efforts 

described above will increase the design capacity to 9.0 mgd. 

 



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017 

 5.11 

Table 5-2 East Port WRF Influent Flows FY 2016 

Month 
Monthly 

Avg. 
(mgd) 

AADF 
(mgd) 

TMADF 
(mgd) 

Monthly 
Max 

(mgd) 

Monthly 
Min 

(mgd) 

TMADF 
Percent 

Capacity (%)1 

Oct-15 4.037 4.139 4.712 4.759 3.741 79% 

Nov-15 3.852 4.121 4.181 4.005 3.732 70% 

Dec-15 3.918 4.114 3.935 4.158 3.677 66% 

Jan-16 4.896 4.190 4.222 7.543 3.861 70% 

Feb-16 5.188 4.271 4.667 5.947 4.690 78% 

Mar-16 4.549 4.305 4.878 4.958 4.300 81% 

Apr-16 3.967 4.324 4.568 4.291 3.633 76% 

May-16 3.727 4.338 4.081 4.340 3.494 68% 

Jun-16 6.041 4.527 4.578 9.892 3.630 76% 

Jul-16 4.742 4.585 4.837 6.355 4.144 81% 

Aug-16 6.029 4.633 5.604 8.652 4.707 93% 

Sep-16 6.953 4.825 5.908 11.335 5.027 98% 

 

 TREATMENT OBJECTIVES AND EFFLUENT QUALITY 

There are two (2) effluent standards the East Port WRF must meet when discharging its treated 

wastewater.  For the deep injection well and the onsite sprayfields, the annual average limits for CBOD 

and TSS are 20 mg/L.  For the reuse system, the annual average limit for CBOD is 20 mg/L and the 

maximum limit for TSS is 5 mg/L.  Tables 5-3 and 5-4 summarize the effluent water quality, as 

measured at the discharge of the two (2) chlorine contact chambers (EP 31 – no filtration and EP 32 - 

filtration, respectively). In addition, chlorine residual levels must be achieved at the discharge of the 

chlorine contact tanks.  A review of the FY 2016 data shows that the East Port WRF effluent quality was 

well within permit limits for both standards.  

  



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017  

5.12   

 

Table 5-3 East Port Effluent Water Quality FY 2016 (EP 31 sample location) 

Month 

CBOD TSS Fecal 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Monthly Avg. 
(No./100 mL) 

Oct-15 No Flow No Flow No Flow No Flow No Flow 

Nov-15 No Flow No Flow No Flow No Flow No Flow 

Dec-15 No Flow No Flow No Flow No Flow No Flow 

Jan-16 No Flow 2.25 No Flow 3.70 No Flow 

Feb-16 2.00 2.13 0.40 2.05 2.00 

Mar-16 No Flow 2.13 No Flow 2.05 1.00 

Apr-16 No Flow 2.13 No Flow 2.05 No Flow 

May-16 No Flow 2.13 No Flow 2.05 No Flow 

Jun-16 No Flow 2.13 No Flow 2.05 No Flow 

Jul-16 No Flow No Flow No Flow No Flow No Flow 

Aug-16 No Flow No Flow No Flow No Flow No Flow 

Sep-16 2.08 2.04 1.80 1.10 2 
No Flow = No discharge from treatment train, all effluent filtered. 

 

Table 5-4 East Port WRF Effluent Water Quality FY 2016 (EP 32 sample location) 

Month 

CBOD TSS Fecal 
Monthly 

Avg. 
(No./ 100 

mL) 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Percent 
Removal 

(%) 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Percent 
Removal 

(%) 

Oct-15 2.04 2.20 98.2% 0.57 0.91 99.4% <1 

Nov-15 2.06 2.20 97.5% 0.56 0.92 99.3% <1 

Dec-15 2.00 2.20 98.8% 0.89 0.23 99.4% 1 

Jan-16 2.00 2.19 98.6% 0.16 0.88 99.8% <1 

Feb-16 2.00 2.17 98.7% 0.32 0.85 99.8% <1 

Mar-16 2.00 2.15 98.7% 0.27 0.82 99.8% <1 

Apr-16 2.00 2.11 98.7% 0.22 0.78 99.8% 0 

May-16 2.05 2.11 98.5% 0.25 0.74 99.8% 0 

Jun-16 2.00 2.07 97.8% 0.13 0.64 99.9% 1 

Jul-16 2.04 2.05 98.2% 0.20 0.49 99.9% <1 

Aug-16 2.01 2.02 97.3% 0.17 0.30 99.9% <1 

Sep-16 2.13 2.03 97.2% 0.84 0.33 99.2% 1 



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017 

 5.13 

 TREATMENT COMPONENTS AND CONDITION ASSESSMENT 

A field review of the plant was performed by Stantec Consulting Services on February 8, 2017.  Stantec 

personnel met with Henri Lafentre, lead operator and Larry Burns, chief operator, to review plant 

conditions, operations, and records.   

Access to the facility is through a secure gate in a fence that surrounds the wastewater plant and on-site 

irrigation areas.  In general, the plant site and irrigation fields are well maintained. Mowing of spray fields 

and brush clearing is nearly continuous.  

A new operations building was constructed in 2012.  It is a modern building that includes the office of the 

treatment plant division manager, the East Port Laboratory, backflow and reclaimed water coordinator, 

conference room, secretarial space, operations room, break room, and offices for operations staff and 

other related staff positions. 

General observations noted during the site visit include: all valves appear to be exercised on a regular 

basis, process piping is painted and clearly marked, and all compliance meters are being calibrated every 

six (6) months and calibration tags are up-to-date.  

The reclaimed water service lines to all the process components need to be repainted and marked.  The 

existing purple paint has faded to nearly white.  This work, along with other general grounds 

maintenance, is scheduled when Stage 1 and 2 construction is complete.  

Required documents are maintained on site including: 

1. Operating permits for the treatment facility and deep injection wells  

2. Operator’s licenses 

3. Facility Logbook 

4. Facility Standard and Emergency Operating Plans  

5. DMRs 

6. Effluent Analysis Reports 

7. Annual Reuse Report 

8. Pathogen Monitoring Report (Giardia and Cryptosporidium) 

9. Reports required to complete the last permit application (in process) 

10. Certification of the East Port Laboratory 

11. Sampling Plan 

12. Groundwater monitoring plan (contained in permit) 

13. Laboratory results 

14. Flow meter calibrations 



2016 ANNUAL REPORT  

WASTEWATER TREATMENT FACILITIES  

March 30, 2017  

5.14   

15. Chlorine and pH meter calibrations (1/day) 

16. Chain of custody forms for samples that are sent to laboratories 

17. Monthly residual and marketing report (reported in dry tons/month) 

18. Facility Operations and Maintenance Manuals 

19. Maintenance records (EAMS electronic data system) 

20. Reuse Operating Protocol 

21. Facility record drawings 

22. Daily temperature logs 

23. Spill protocol and record of spills 

The Cross-connection and Backflow Prevention Manuals are kept at the reclaimed water coordinator’s 

office located at the East Port WRF. 

5.5.6.1 Headworks 

The overall condition of the headworks is good.   

An extensive headworks rehabilitation project was 

completed in early 2011 including the repair of the 

influent channels and the addition of one (1) 

mechanical bar screen and one (1) complete grit 

removal system in channel No. 2.  The original 

mechanical screen located in channel No. 1 was 

replaced in 2013 and the stainless steel covers were 

replaced in 2014.  The No.2 bar screen and No. 1 grit 

removal system were in operation on the day of the site 